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1 Purpose of investigation

You commissioned us to test the wearing resistance of the lacquer “Domalux Professional
Poliuretan Aqua 1S pélmat” according to EN ISO 5470-1. For the test we received one sample
with the following dimensions 0,2 m x 0,7 m on 05.07.2012.

2 Testing procedure

The test was carried out according EN 1SO 5470-1 (testing conditions: CS 10 wheels, load 500g,
1000 cycles).
Testing conditions: 23-50-2 according to DIN 50014,

3 Test results

The following test results were obtained.

Table 1: Test results

testing spot no. loss of mass in mg
1 43,3
2 38,8
3 48,8
4 541
Mean 46,3
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4 Evaluation

Basis for the evaluation is the requirement of EN 14904 regarding the loss of mass of coating and
lacquers surfaces. The loss of mass shall be < 80 mg / 1000 cycles. With an average value of
46,3 mg this requirement was fulfilled by the lacquer “Domalux Professional Poliuretan Aqua 1S

péimat”.
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